
No. Sym. Part Description Part Number Unit Size 

PUMP AND MOTOR ACCESSORIES (Cont) 

62 Packing Ring - Internal (All Motors) 028-07640 ES 1A1-ES 14F3 

63 Gasket, Solution Pump (2x4 Sue.) 070-12519 ES 1 A 1-ES 7D 1, 
ES10E3-ES14F3 

64 Gasket, Refrigerant Pump (2x4 Sue.) 070-12519 ES 1A1-ES9E2 

65 Gasket, Solution Pump (2x4 Dis.) 067-53559 ES 1A1-ES7D1, 
ES10E3-ES14F3 

66 Gasket, Refrigerant Pump (2x4- Dis.) 067-53559 ES 1A1-ES9E2 
67 Gasket, Solution Pump (3x6 Sue.) 067-58740 ES5C3-ES14F3 
68 Gasket, Refrigerant Pump (3x6 Sue.) 067-58740 ES 8E1-ES 14F3 
69 Gasket, Solution Pump (3x6 Sue.) 067-53560 ES 5C3-ES 14F3 
70 Gasket, Refrigerant Pump (3x6 Dis.) 067-53560 ES 8E1-ES 14F3 
71 Gasket, Solution Pump (3x6 Dis.) 067-58740 ES8E1-ES 14F3 
72 Gasket, Refrigerant Pump (4x6 Sue.) - -

73 Gasket, Solution Pump (4x6 Sue.) 070-12519 ES 8E1-ES 14F3 
74 Gasket, Refrigerant Pump (4x6 Dis.) - -

75 Gasket (Motor Coolant Suction) 067-45545 ES 1A1-ES 14F3 
76 Gasket (Motor Coolant Discharge) 067-63255 ES 1A1-ES 14F3 
77 Screen (Magnetic Strained Coolant Reservoir) 029-10346 ES 1A1-ES 14F3 
78 Gasket (Magnetic Strainer ·Flange) 067-58981 ES 1A1-ES 14F3 
79 Lockwasher - 5/8 Ext. Tooth (ix4 Pump) 021-12598 ES 1A1-ES 14F3 
80 Lockwasher - 3/4 Ext. Tooth (3x6 and 4x9 Pump) 021-12899 ES5C3-ES14F3 
81 Impeller Nut, 5/8-18UNF-2B, L.H. Thds. 067-66393 ES 1A1-ES 14F3 
82 Impeller Nut, 3/4-16UNF-2B, L.H. Thds. 067-76213 ES 5C3-ES 14F3 
83 P-80 Rubber Lubricant 044-01711 ES 1A1-ES 14F3 
84 3SOL Solenoid Valve (Motor Coolant) 025-16909 ES 1A1-ES 14F3 
85 Spare Parts Kit (For 3SO L) 025-16910 ES 1A1-ES14F3 
86 Replacement Solenoid Coil (For 3SO L) 025-16911 ES 1A1-ES 14F3 
87 1 F,2F Float Level Switch (Motor Coolant and Refr. Level) 024-11968 ES 1A1-ES 14F3 
88 Contact Element Replacement (For 1F,2F) 024-14666 ES 1A1-ES 14F3 

PURGE SYSTEM 
89 Vacuum Pump (ES50) 026-13522 ES 1A 1-ES 4B4 
90 Vacuum Pump (ES100) 026-14267 ES4C1-ES8D3 
91 Vacuum Pump (ES200) 026-14579 ES8E1-ES14F3 
92 Spare Parts Kit (For ES50) 026-14481 ES 1A1-ES4B4 
93 Spare Parts Kit (For ES100) 026-14606 ES4C1-ES8D3 
94 Spare Parts Kit (For ES200) 026-14607 ES8E1-ES 14F3 
95 Shaft Seal Replacement Tool (For 92, 93, 94) 026-18629 ES 1A 1-ES 14F3 
96 6MTR Motor (1/4 HP, 60 Hz) 024-09655 ES1A1-ES4B4 
97 6MTR Motor (1/4 HP, 50 Hz) 024-13310 ES 1A1-ES4B4 
98 6MTR Motor (1/3 HP, 60 Hz) 024-09656 ES 4C1-ES 8D3 
99 6MTR Motor (1/3 HP, 50 Hz) 024-16704 ES4C1-ES8D3 

100 6MTR Motor (1/2 HP, 60 Hz) 024-16230 ES 8E1-ES 14F3 
101 6MTR Motor (1 /2 HP, 50 Hz) 024-16229 ES8E1-ES14F3 
102 Drive Belt (V) - 3L270 028-07714 ES 1A1-ES4B4 
103 Drive Belt (V) - 3L370 028-08676 ES4C1-ES8D3 
104 Drive Belt (V) - 4 L400 028-06090 ES8E1-ES 14F3 
105 Vacuum Hose (Pump Suction) 067-58297 ES 1A1-ES4B4 
106 Vacuum Hose (Pump Suction) 067-77988 ES4C1-ES 8D3 
107 Vacuum Hose (Pump Suction) 067-91860 ES8E1-ES 14F3 

108 Vacuum Hose (Pump Discharge) 066-29651 ES 1A1-ES4B4 

109 Vacuum Hose (Pump Discharge) 066-37304 ES4C1-ES8D3 

110 Vacuum Hose (Pump Discharge) 066-29652 ES8E1-ES 14F3 

111 Bubble Count Bottle (Medical Vial) 028-08642 ES 1A1-ES 14F3 
112 Vacuum Purge Oil (1 Gallon) 044.-02028 ES 1A1-ES 14F3 

113 Motor Pulley Replacement (For 96 thru 99) 028-08686 ES 1A1-ES8D3 

114 Motor Pulley Replacement (For 100 & 101) 028-08687 ES8E1-ES 14F3 
115 Belt Guard Gasket 028-09317 ES 1A 1-ES 4B4 

4 


